
TO: 

FROM: 

DATE: 

BOARD OF DIRECTORS 

MICHAEL LEBRUN ~ 
INTERIM GENERAL MANAGER 

JANUARY 21, 2011 

AGENDA ITEM 

E-5 
JANUARY 26,2011 

';v" ....,. 

DESIGNATE BOARD/DISTRICT REPRESENTATIVE TO ATTEND 
NIPOMO INCORPORATION COMMITTEE FOR EDUCATION 

WORKSHOP 

Consider · Designating A Board/District Representative to Attend Feb. 12, 2011 Nipomo 
Incorporation Committee for Education Workshop [RECOMMEND CONSIDER INFORMATION 
AND DESIGNATE REPRESENTATIVE] 

BACKGROUND 

On January 19, 2011 the District received the attached request for District representation at the 
February 12, 2011 Incorporation Workshop. 

FISCAL IMPACT 

Budgeted staff time was used to prepare this Board Letter. 

RECOMMENDATION 
[...]
the feasibility of a variety of treated effluent disposal methods that would be required 
with an expansion of the existing wastewater treatment plant facilities. 

These planning and design efforts have resulted in the completion of the Southland 
Wastewater Treatment Facility Master Plan dated June 3, 2010 which addressed required 
wastewater treatment facility improvements and the Preliminary Screening Evaluation of 
Southland Wastewater Treatment Disposal Alternatives dated January, 2009 which 
analyzed a total of ten disposal locations and reuse sites, several of which could 
accommodate mUltiple disposal methods (i.e. percolation basins, subsurface systems, 
etc.). The District may elect to implement any combination of these reuse and disposal 
facilities. 

Information in these studies provide the basis for the description of the proposed project 
within this section and the impact assessments contained within Section V. 
Environmental Analysis of this EIR. 

B. PROJECT OBJECTIVES 

The basic objective of the proposed Nipomo Community Services District Southland 
Wastewater Treatment Facilities Improvements project is to construct additional 
treatment and disposal facilities necessary to serve both existing and future wastewater 
treatment and disposal demands generated within the Southland WWTF service area of 
the Nipomo Community Services District consistent with the South County Area Plan 
(revised 1994). In so doing, the proposed project will also: 

1. Provide reliable, high quality and cost effective wastewater treatment and disposal 
capacity and services to existing and future customers within the District's Town Sewer 
Service Area. 

2. Respond to and remedy water quality violations associated with prior and current 
operations of the Southland Wastewater Treatment Facility. 

III. Project Description 
Southland Wastewater Treatment Facilities Improvements 

Draft Environmental Impact Report 

TII-2 
Copy of document found at  www.NoNewWipTax.com



3. Improve the water quality of treated wastewater to comply with current and 
projected State Waste Discharge Order requirements and to minimize adverse 
impacts upon Nipomo Mesa groundwater. 

4. Manage the average height and volume of the subsurface mound of treated 
wastewater under the Southland percolation basins and the resultant discharge of 
groundwater into Nipomo Creek over an annual period. 

5. Assist in resolving the Nipomo Mesa water supply deficit by promoting the 
beneficial use of the treated wastewater to either offset current Nipomo Mesa non­
potable water usage and/or, where feasible, to augment productive Nipomo Mesa 
groundwater aquifers. 

6. To the extent feasible, mInImIZe use of additional fossil fuels by offsetting 
project-related increased power utilization with a more sustainable energy source. 

7. Improve the efficiency and reliability of operations of the Southland Wastewater 
Treatment Facility. 

C. PROJECT LOCATION 

The Nipomo Community Services District encompasses approximately seven square 
miles southeast of the City of Arroyo Grande within the southern portion of San Luis 
Obispo County (see Figure 1, Regional Map). The Southland Wastewater Treatment 
Facility is located immediately south of the intersection of South Frontage Road and 
Southland Street. Proposed disposal sites will be located (at a precise location to be 
determined at a later date) on the Nipomo Mesa within five miles of the Southland 
Wastewater Treatment Facility (see Figure 2, Vicinity Map and Figure 3, Aerial 
Photograph). 

D. PROJECT CHARACTERISTICS 

The proposed project involves the provision of additional facilities necessary to expand 
the wastewater treatment capabilities of the existing Southland Wastewater Treatment 
Facility. These expanded wastewater treatment capabilities involve two basic elements: 
1) the provision of additional facilities at the existing Southland WWTF for wastewater 
treatment and 2) additional areas to be devoted to off-site disposal of treated effluent. 

Treatment 

The existing Southland Wastewater Treatment Facility (WWTF) treats a combination of 
residential and commercial wastewater utilizing four aeration ponds and eight on-site 
percolation basins. It currently has an average annual flow of 571,000 gallons per day 

III. Project Descrjption 
Southland Wastewater Treatment Facilities Improvements 

Draft Environmental Impact Report 

III-3 
Copy of document found at  www.NoNewWipTax.com



P,smo 
Beach 

Gro ar 
Beach Arroyo 

Ooeano Grande 
CountY rpon -+-

Oceano 

Callender 
... a loRa 

CD 
Brornela 

~ 

I rr"~ 

~ 
Guadalupe 

Huasn. 

• 

+- IpomO 
PROJECT AREA 

®l j 

FIGURE 1 
Regional Map 

® 

w AI.", ® Santa Maria CD 
_> ('I 

Douglas Wood & Associates, Inc. 

III-4 

loll 

~ 

NCSD Southland Wastewater 
Treatment Facilities Improvements 

Environmental Impact Report 

Copy of document found at  www.NoNewWipTax.com



(~ 
~A, .. Lot Berrot Rd 

~ 
6 

t?'2 J {""'~a 
") '0,-190' 

.- BI.Y~ L. ~ 

G. CO\l· ... 
( 
Ii WI ~d 
~ 
x; 
Co 

) 

C""~ ~ 

CD 

P 
I 

0.-81 

Douglas Wood & Associates, Inc. 

, , 
~ 

i'" .... 
<J~" 

@3 

Po Oy d 

EUC~~d 

\ 
I 
if 

NlPom~ " 
Regional PIII1t 

MouR", 

1 
~ ;. 
i 

NIpomo 

FIGURE 2 
Vicinity Map 

• 

NCSD Southland Wastewater 
Treatment Facilities Improvements 

Environmental Impact Report 

JII-5 Copy of document found at  www.NoNewWipTax.com



Douglas Wood & Associates, Inc. 

III-6 

FIGlJRE 3 
Aerial Photograph 

NCSD Southland Wastewater 
Treatment Facilities Improvements 

Environmental Impact Report 

Copy of document found at  www.NoNewWipTax.com



(gpd). Average annual flow is the flow rate averaged over the course of one year and is 
considered to represent the base flow for the WWTF. The existing wastewater treatment 
facility also has an average wet weather flow (average daily flows in wet weather 
months) of 570,000 gpd and a maximum month flow (average daily flow during the 
maximum month of the year) of 613,000 gpd. The permitted capacity of 900,000 gpd is 
based on the maximum month flow. The existing wastewater treatment facility also has a 
peak daily flow rate of 903,000 gpd and a peak hourly rate (as extended over an entire 
day) of 1,650,000 gpd. This latter value provides the basis for the determination of 
maximum existing flow conditions and the calculation of peaking factors used to project 
future flow conditions. These existing flow rates are based upon the collection and 
analysis of two years of historical flow data (September, 2007 through August, 2009). 

Based upon a comparison of rainfall totals and monthly wastewater flows, there appears 
to be an insignificant amount of infiltration from groundwater entering the sewer system 
through defective pipes, pipe joints, or manhole walls. Based upon a comparison wet 
weather and dry weather flows, inflow from water discharged into the sewer system from 
man-made improvements (roofs, foundation drains, catch basins, etc.) is also not a 
significant contributor to wastewater flows. 

Proposed improvements to the WWTF will increase the treatment capacity to 1.8 million 
gallons per day from its current capacity of 0.9 million gallons per day with a maximum 
month flow of 1.79 million gallons per day. Improvements to the wastewater treatment 
facility would be accomplished in three phases. Phase I improvements will be designed 
to improve water quality but not expand the current 0.9 million gallons per day (mgd) 
capacity. Phase II improvements will expand plant capacity to 1.28 mgd with Phase III 
improvements resulting in an increase to the plant's ultimate capacity of 1.80 mgd. This 
increased treatment capacity is intended to serve both existing and future wastewater 
treatment demands generated within the Southland WWTF service area of the Nipomo 
Community Services District. Future capacity requirements are based on buildout 
demand estimates. Buildout within the WWTF service area is based upon the Land Use 
and Circulation Elements of the San Luis Obispo County General Plan (revised June 23, 
2006). 

Specific improvements to the Southland Wastewater Treatment Facility include: 1) 
replacement of the existing influent lift station; 2) provision of headworks improvements 
in order to enhance effluent screening and grit removal; 3) reconstructing two of the four 
existing treatment ponds with extended aeration capabilities (a Biolac wave oxidation 
system); 4) construction of three secondary clarifiers with an RAS/WAS pumping system 
for the circulation of "return activated sludge" (RAS) and "waste activated sludge" 
(WAS); 5) conversion of one of the two remaining treatment ponds for emergency 
effluent or sludge storage (i.e. storage ofbiosolids); 6) installation of a sludge thickening 
system; 7) upgrading of the two existing sludge drying beds and the provision of two 
additional sludge drying beds and 8) provision of associated ancillary equipment, support 
buildings and facilities, piping, structural, site work, electrical and instrumentation 

III. Project Description 
Southland Wastewater Treatment Facilities Improvements 

Draft Environmental Impact Report 

III-7 
Copy of document found at  www.NoNewWipTax.com



improvements throughout the WWTF property (see Figure 4 Conceptual Wastewater 
Treatment Plan and Figures SA-F, Southland WWTF Improvements). 

1) Influent Lift Station Replacement (see Figure SA)-

The eXIstmg influent lift station requires improvements in order to handle future 
wastewater flows. Previously-conducted analyses have indicated that the existing pumps 
lack the capacity to handle future peak flows while the existing wet well is undersized for 
efficient and reliable performance. It is proposed to demolish the existing lift station and 
construct a replacement wet well, provide a new flow-metering manhole and install three 
new pumps at the influent pump station in order to meet future (year 2030) projected 
wastewater treatment demands. 

2) Provision of Headworks Improvements (see Figure SB)-

Headworks improvements are intended to improve effluent quality, minimize inorganic 
content in secondary sludge, reduce plant maintenance requirements and reduce wear on 
plant equipment. Two parallel screens will be constructed for fine materials screening 
followed by two vortex grit removal systems. 

3) Aeration Basin Reconstruction (see Figure SC)-

Aeration basin reconstruction involving the facilities noted above will utilize an extended 
aeration process (such as the Parkson Biolac Wave Oxidation System) that utilizes a long 
solids retention time (SRT) (compared with conventional activated sludge) and moving 
aeration chains to reduce Biological Oxygen Demand (BOD), Total Suspended Solids 
(TSS) concentrations and total Nitrogen to acceptable levels. The extended SRT increases 
the stability of the system to better accommodate fluctuating demands. Airflow to 
aeration hoses and diffusers is controlled to create a wave of aerobic and anoxic zones, 
resulting in alternating nitrification and denitrification. Multiple fine-bubble diffusers are 
mounted on the flexible air tubing suspended across the pond. A primary advantage to 
this treatment method is the higher level of treatment and lower capital and operating 
costs relative to other comparable technologies. This system can be retrofitted into the 
existing ponds with earthwork and piping modifications. To handle the future projected 
flow rates, earthen berms will be installed within two of the existing treatment ponds to 
create three cells to be ultimately converted to Biolac systems. 

4) Secondary Clarifiers and RAS/W AS Pwnping System (see Figure SD)-

Three circular (4S-foot diameter) secondary clarifiers will provide settling to further 
reduce the concentration of the total suspended solids concentration in the effluent. This 
settled sludge will be returned to the aeration basins noted in Item 3 above as "return 
activated sludge" (RAS) for enhanced biological treatment. The remaining "waste 

III. Project Description 
Southland Wastewater Treatment Facilities Improvements 

Draft Environmental Impact Report 

III-8 Copy of document found at  www.NoNewWipTax.com



[)ouglas Wood 8: :\sstH.:iatcs. IIlC . 

FIGURE 4 
Conceptual Wastewater Treatment Plan 

Or/OOII tA 

0pIJ0n 1 B 
~ 

I~ il~ 
·t~ " 

:.,"- .' ... " ~~.' 

--u~ 
... ~ ,,: 

.;. 
(J. ';.',0 S~IUK" I' 'U"!fat..-.'1 

/VCSD Southlalld Jf'astewllter 
Treallllellt Facilities !Jllprovemellts 

Em'irol1l1ll:'l1ll1llmpacl Report 

Copy of document found at  www.NoNewWipTax.com



a::.: - .[] REPLA~~~STATION g_ INFLUENT 

0- -:.'" / 0' "',.. ( -., /---

~ 
I 

IB 

~\ : -- I 
, , ,....., I 

1 --" , ,) 

(FUTI«.I 
OUT ~ IiiYr owaA 

"""". ASlATTCW MSlN #3 .. , .... -AT __ ~rH·l1tt 

.mnv 8l1lll __ 10." 

cf 

0. 

"FUEWr 
PIPE 

'- UEUJEIIT 
PI,.. 

..... , 
AEFlATItM MSlN'" 

""-'."IIIW. ~ ____ ·lrrr 

~--rg~", 

d 

l 

~L""'" 
"''''' 

~~-
? !'J !SlOE' aQI'fS 

,,;o",O"1tUIC 
AF (I!W:Il' 

""DiED P<X1 

o 

-, 
Al!lMTltIIII M8IH n 
-,.~­AT-' __ ·"N 

_"'lIJ'W:aDIi'a'T'OZ!I 

o 

---

!
'-£XISTlN& BLOIER WII.DIPIG 

, (ro I!!IE. AMIIIXN!DJ 

,.,...., 
DSlO<M:Y 

HCtDIHG ... ,. 

1JOIJ..lI6>_ 

I-I 

-~--~r ' .:rIlE stClfOCl 
1" ·0' II'UIlI' 
07_ 

...... J 0 .......... 0'· U·:?=~~~:' .. _ . - -. ( lli( SY.,.. 

fAiU./)lflll - $l!COGAII"r' P - TnIaDO''!'' ~":rZs E) 

Ct.AI'IlI'JlII - ' rrrrH~~ __ 1IEiJIUIl 

~. '''' 9

0 
-...... 2 _ ,.,,:,: . .,_ 

' ~ , 1. ;=- .--
~~-~ Q.ASVJIJ_VI 

I " 'UN ,ott 
,. Glrrr 

. "NiiE' 
I - I 
<>'I' 
CI..AKlIII"'IIJI -

- .rIIRJ1'1 
SOI/ItI!!tItlKlS 

L 

-... 
Ulwt1lr --
4lVNIIII1l1/11 -

am,M:I~.-m' L.:iifiJtfJ--- ~ .. 

" """" 

FIC- 'l.E SA 
Southland WWTF Improvements 

-, 
IiIUDE~.IIII6asJ 
1InJ1~~_ 

-~ _,aI· ... ZIII'Ar_ 

I'ln:t'" Voni' 

PHIoSE • 
E.I'.lOTIlII3llRJ"~ ... 
_~U'~ 

--~ 

"""" . aJlTUOCIIt'I'7'M ... 
-:'(DIOoa.tl: 1iMII ---

ENLARGED SITE PLAN 1'1\ 
\J 

£JUSTl-a ~ 'U'lllJ1II l~ 
anTIC f.I.fI.t.e/1 t liII. (Ul:!) 
EJ(J'rtllillJ-..t!ItQ£l.CC"PJUC 
EJlUTs,. ,..",wn ..",. t$1aJ 
WttrIJIIJ A..U:lII¥ UJIIF rna) 
UlnllllJ~"{1II,(SJ'J%J 
&:t,lnDG .... 1Vt LL/IIE (tu:.J 

o _'!.. ~ ~~~-;;a FOR PRELIMINARY USE ONLY 
'.fjT f .... Lt...C' ro- I...~ ,f.-"' . I. '. 

I,(,r-u~ 

Douglas Wood & Associates, Inc. 

III-lO 

NCSD Southland Wastewater 
Treatment Facilities Improvements 

Environmental Impact Report 

Copy of document found at  www.NoNewWipTax.com



':'..0 
$TAUa.' -- c:r-~AI.."" - 6 

,-­mE 

...... . 
MM:::":.:=n 

.T _""'~·"fI 
_ 'T ..... ~.f1Jlr' 

ORKS EFAII9" 

EME~TS 

"",.. - t~1 
,gU"'~ 

_ gA,1 

a.A#ln Vt ..... ,.,. 
""" ........ 

I'''''''''''. '''''' <VoSS,,"" 
."''''" ""' ..... ~n.:A 

P4_--c-:+l!:: --~ 
~r"""'~ ..-

0, , __ , 
PI'" 

...... , 
AEJMTJOIf M&lW ~J .... -1. .. _ ..r ____ .I," 
~ __ I"Q "I 

o 
" ffRlSfT m. 

ENlARGED SITE PlAN f1\ 
"7 

Douglas Wood & Associates, Inc. 

..,.,--7!JS'Uif.~ 
12" 0' W'DAt 
AI.....,-

.... nc:o !OD 

o 

_ . 
~J!..O': ..... ~II • .2 

Ar __ ,.._· ,," 
_" .nw ____ .,. Zl~ 

o 

WSTX- liL.lIEl' IIIIILl'll1G 
' rm"~J 

,......, .­
HlIUJIHG ....,K 

......... - 1MJ1~'IJ.rnu]fr("'" 

........ ..­
(---.,/ 

-.- ...... 
- 7,;1 .'IX" ~CPCS 

' . ' -0' tnD£ 
Jll~ 

FIG1'" 'E 5B 
Southland WWTF Improvements 

_ . 
D1n--JtO OIWUIII 

"'" "'~o.JIIU 

--~ 

'Q::t:: awDtG 
ot~ 

_CDOI."~ ---

6 O
· "':;:;'::: 

""!" -~. ~:=..' ..-- p - .. ,-"" 
CLNUI"U:iIt - Slnu A CLM''lDlS' 

"_~'" Y _SUDJE lIIff'IC.." 

rJl:;;;'- r::::':\ I [0 ~. =:rf:-::= 
~"'"'''TI''' ~ ~'" 

-, 
*-'DIW CIItY'#IIII IIfjO ... ,.. ~~,.. 

~lottl'1' • ....,..,,1 ... · ... ~ ... 

UJ$f1fl/f NIl L"- t~U) 
o,#n-,IIO ~ QlMUt tt;n1J 
IXl#J/IIIC Ellt.tIlIIr tr.' (SZ2Z) 
WTfl.." -....reD Cl.I'C?JUC 
OUftOO l.Wt.t.O't umt fIUEl 
0.'''00 aUXlit 1.1_ fU6SJ 

ru"oc ~ He fS.~ 
OtSf'DIG . ,tII U. (tLa) 

III-ll 

~ .. 
~ 

·fCIo ·'''~ 

r'.,~ 'f. J."I .. 

'~~:f' 
FOR PRELIMINARY-USE ONLY 

~ 

NCSD Southland Wastewater 
Treatment Facilities Improvements 

Environmental Impact Report 

Copy of document found at  www.NoNewWipTax.com